- fe
s Y
- !
w N
5 ¥
) \0
2
)
3
o
z
w
. ﬁ
o o
=z |&
v
z
Q
'.-
¢
hord
u.
7}
st
a
73
i
o W
w b=
o S
= ;
, :
: %
o
—t
'_.
<1
=
L &
z &
—
=
- "
z :
QO o i
— wJ '
a :
o« r_: .
I's] .
n o =
g8 |
LS L |
e v
-
v
3 m
g o

- 40 =




26A

27A
35

37
38

40
41
43
44
45

MATERIAL LIST
POWER BOX

SB-0640-58

CODE_NUMBER

M-0640-58-01
M-0640-58-04
M-0640-58-05
M-0640-58-06
M-0640-73
M-0640-58-07
E-2320
E-4560
E-5252
E-620-28
E-601-12
E-600-40
E-600-31
E-600-12
E-115116
E-103002-26
E-118368
E-115118
E~600-46-02
E-ZF122UEE
E-600-46-05
E-7501-K15
E-600-25
E-600-25-1
E~-P-0640~10
E-164800
E-164800-1
E-600-10
E-LUS10A9
E-MD3-65
E-206043-1
E-66592-1
E-TN40

E-805
H-072-16
H-072-19
H-024
H-080-05
H-063-F
P-0640-58-7
H-006~-1
H-052-C

- 41 -

DESCRIPTION

ELECTRICAL BOX

COVER

MOULTING PLATE

COVER (SMALL
RECEPTACLE HOLDER
POWER SUPPLY SUPPORT
PUMP RECPT 3 POS.
BALL LIFT RECPT
PINLIGHT PLUG 115V.
POWER RELAY

PLUG-IN RELAX 11 P.
OVERLOAD 9.4-14
OVERLOAD 6.3-9.4
SOCKET 11 P.
TERMINAL: 4-18
STOPPER

FLASQUE

TERMINATL, 4-14
OVERLOAD 2A

START BUTTON
OVERLOAD 5A

SW. SP. ST.

BREAKER 25A

BRAKET FOR BRAKER
NYLON SUPPORT

RAIL 6.5 PO

RAIL 13 PO

POWER TR 115/208/240
POWER SUPPLY 9 V. DC
P.C.B. O CROSSING
RECEPTACLE 14 F.
SOCKET CONTACT # 18
SPRING NUT

SNAP PLUG 1/2

# 6 x 3/8 RH. SCW.

# 8 x 1/2 RH. SOC.TR.
3/16 I.D. FLAT WASHER
5/16-18 HEX. KEP NUT
1/4-20 x 1/2 MAC.SCW
PLASTIC SPACER

6/32 HEX. KEP NUT
6§/32 x 1" RH. SOCK.
MACH. SCW.




EEETTErEET] HAPEPPRY SR T3 ...u ....... ‘n‘ oy o u .................... .-.
T-6£-0059-65 4107 "TIA0N TSI & i = SagN
—CCm - epeue,
“ON 31LYYd OONITMOd X0d TOYINCD ODNITMOY P 9
‘. 22qanp
: 3T13HD3 - ¥Vd SNOILYDI4103dS : NOILdI¥IS30
T aue] TeUSTS 1030939p [1ed [7 g0
7 aueq TeusTs I039939p TT%d [ ¢ YU
7 sue T=USTS 'S S . ‘n°d o 1959y

T sue] 1euUdTS "g1 [/ S7

- 42 -

O

Q
A1ddng —— ; , -
UOTIBDTUNIO) ———<]
7# sutyde ———=<]

UL W W W Y O Yl WL L . T ' W
Il[lll'flll}ll.rllllll

3

T4 autyoe —<
7 SupT 10109319p UIJ ‘ilmm

1 due] 10399319p UId = @ 9




. MATERIAL LIST

ELECTRONIC CONTROI. BOX

SB-650035-1 / SB-6500-35-2 / SB-6500-35-2B

|
% INDEX CODE NUMBER DESCRIPTION
|

1 E-MD3-5C P.C.B. I.O.

2 E-MD3-7C P.C.B. SCORING

3 E-MD3-12 P.C.B. SOUND

4 E-MD3-6C P.C.B. cC.P.U.

6 E-300 FAN

7 EC-035~18 CABLE PIN DETECTOR
10 E-MD3-11 P.C.B. MOTHER BOARD
11 E-MD3-20 P.C.B. LED INDICATOR
12 E-1-422 C.P.U. RESET BUTTON
14 EC-035-26 CABLE INDICATOR LED

- 43 -




. - verifications before changing parts or P.C.B.:

1) An electronic control is specifically designed to
control the two pinsetter functions.

If problems arise and before replacing components the
following points must always be verified:

§ A) Check the 220 volts power source.
% B) Check if the START button is activated.
E

C) Check the fuse or the transformer RESET on the
power box.

D) Check if the electronic controler LEDs are lit.

E) Check if the ball detector LEDs are lit.

2) Recuperation of the score / method to follow:

1) Shut off the main breaker for 10 to 14 seconds.

2) Turn breaker ON and wait 5 to 10 seconds.

3) Press the start button.

4) The two machines should start up.
5) To continue the game, replace the two keyboards
into play.

3) Reset instructions:
The real method to carry-out a complete RESET:

1) Shut off the main breaker.

2) Open the electronic control door and hold the RESET
button on the CPU board for 3 seconds while at the
same time pressing on the RESET button on the door.

3) Replace the main breaker to the ON position and

wait 5 to 10 seconds. Then, press the START button
(the machines should not start up).

- 44 -




. 4) Check to see if the machines are ON by
positionning the (MAN-AUTO) switch to the MANUAL
position then by replacing it to the AUTOMATIC
position. To stop the machines, press the RESET
button on the door for 3 to 5 seconds.

parameters are lost. You will have to replace them

. NOTA: After a complete RESET, the non-permanent
with proset button.
:

- Trouble shocoting

1) If after a power failure the pinsetter does not
restart:

A) Verify that the main breaker is in the ON position.
B) Verify that the START button has been activated.

C) Verify the fuse or transformer breaker.

D) Verify that the electronic controler LEDs are lit.

2) Incorrect pin readings:

A) Verify if the flat cable is connected to the
electronic controler and pin detector (PCB MD3-8).

B) Verify if the sensor corresponding to the unread
pin is correctly positionned. :

C) Verify that electronic sensor is well connected to
the P.C.B. MD3-8.

D)} Verify that electronic sensor is in good condition
by replacing it by another one.

E) Change the P.C.B MD3-8.

F) Change the flat cable.

- 45 -




3)

4)

5)

6)

If after a complete reset and in activating the start

button the machines restart:

A)

B)

C)

Verify if the MAN-AUTO button is in the AUTO
position.

Shut the power source off and carry out a complete
reset.

Change the electronic controler.

1f when the machines start up, the forward ball 1lift

does not start:

A)

B)

¢)

Verify that the 110 volt power supply is ON.

Verify if the ball lift surcharge protector is in
good condition.

Verify the motor belt.

Tf there is no display on _the animation panel:

Verify if 220 volt source for the supply of the

Verify if the green light on the sensor is in the

Verify if the light goes out when the sensor is

Verify if the sensor is 1/2" over the alley’s
surface. Do this by moving an object of 1/2" under
the ray, while checking if the light stays lit.

Verify if the reflector is properly set and clean.

Verify if the signal is visible on the electronic

A)

power box is ON.
Bad ball readings:
A)

reset position.
B)

obstructed.
C)
D)
E)

control.
F)

Change the electronic sensor.

- 46 -




ADJUSTMENTS: (Pinsetter)
kkkkkkhkhkkk

A- PRELIMINARIES:

Before proceeding with any adjustments, please make
sure that:

1) Machine is ON.

2) Proper pressure feeds the machine at least 100
P.S.I. for the Fivepin and 125 P.S.I. for the
Duckpin. The standard gauge on the compressor will
tell you.

3) LEDs on the electronic control box are lighted up.

4) Compressed air pressure is adjusted at 125 P.S.I.
when coming into each and every machine.

5) Proper power feeds the ball lifts.

B~ FUNDAMENTATLS:

Never forget your pinsetter is a string machine. Its
good operation is related to the proper length of the
string. All the mechanism of the machine is being
adjusted according to the right length of the string.
Any variation in the length of the cord caused by
humidity or stretching is sufficient to trouble the
system.

The Quality Control Department of the manufacturer took
very good care to ship you a machine that was:

a) completely adjusted
b) field tested

c¢) checked before shipment (ref. sheet control)

- 47 -




. C- BASIC ADJUSTMENTS:

Before beginning the adjustments, make a pin fall down
that the machine will make a complete cycle.

- check once more if the pressure is normal;

- check if the strings have all passed at the
right place.

If the drawbar cannot reach the D-2 position,
proceed to the adjustment of the strings.

Before proceeding to the mechanical adjustments,
be sure that the electronic control is well
adjusted and the electronics sensors are at the
good position as shown on diagram MEA-35-07.

- 48 -



NOTICE: Before beginning the mechanical adjustments, you
have to make sure of the following points:

A)

B)

C)

D)

E)

F)

G)

H)

1) That the manometer indicates the right pressure;

2) That the pindeck is in P-1 position, ready to bowl

position;

Adjustment

Adjustment

Adjustment

Adjustment

Adjustment

Adjustment

Adjustment

Adjustment

no

no

no

no

no

no

no

no

String adjustment
Refer to diagram # MEA-35-01

CAMS adjustment
Refer to diagram # MEA-35-02

Full set bar adjustment
Refer to diagrams # MEA-35-03A
# MEA-35-03B

Release bar adjustment
Refer to diagram # MEA-35-04

Fingers'’ adjustment
Refer to diagrams # MEA-~35-05A
# MEA-35-05B

Brakes’ adjustment
Refer to diagram # MEA-35-06

Sensors’ adjustment
Refer to diagram # MEA-35-02

Adjustment for placing pins on the

pindeck

Refer to diagram # MEA-40-10

- 49 -




/0 -S€ ~1IW gpeuUR)

: 3T13HI3 . HYd SNOLLVD14193dS : NOILdINDS30

Q%\ﬂ& £ 31v0 \\vull MY | T 3N

| # uo umoys se uotiisod WY, . L8934 8yl pue
2 # U0 umoys se uotjisod Jeqmedp ULEIQO O .Yy [934 3U3 YIim sbugais 3snlpy

£ == = 1merJ st

—— T

mL

“ —— F~

]
S S 4 =1 "g-d UOLlLs
A | __ *z-d uoldls = ._b_ -od dn-11ny
S -od dn-|[(nj UL 34® —f ade sutd

jl usym ,8/g pue

[| .8/L uasmidg

=L S$1 ajuerlsip
A

surd usym ,| punode
SL 8doURISLpP SLUL -T

syl -2

- 50 -




............. T e
20 -5~ IW = Z= =

ppeue)d
(ON 3118vd 3105 1300K INTWLSNCQY WYD | oaqgenp
+ 3TI3IHIZ : ¥Vd SNOILY 1410345 : NOILdIYIS30
...|JJ
. o]
| ST, i
%
O—J
0
(X . I
o  — == _ _ )
Ly T T =y U
LS / — .
© @ S ) 7

0

-uorylsod |Mog 03 Apeay 8y3 ul si autyoed
ay3} usym auop aq 3shw -juawisnfpe siyl 310N

*quiod aouauagad 3yl YIiM anbL|qo0 39
wed ay3y 0s .3, 3I4ed A0U - SMIUIS [euobexay uasoo]

*uoLgLsod [mog 03 Apesy - -0 3B pauoLitsod
SL ,g, 4equesp usym Aes sLyy pauot3tsod SL ,y, Wed

@




Yeo -5 -y

‘ON 3ll¥vd

: 3713HO3 Y

3L0S 1300W
SNOILVDIJ193dS

%r%ﬁ N B a4 ¥3A

gpeue)
IN3WLSACCY L3S 1INd JaganpD

: NOLLGIHD930

-.8/L K .0, 010-d
sy3 9sealad 180U 0, JBg SS040 23U}
¢7-0 uor3450d UL SL JRGMRUP U3 UDYM

Jeq LiNd

*7-q uorisod
up Jdegmesp ayj pue uotgLsod dn-i|n} 3e
ade suid uaym (umi/) /L St aouelsLp syl

v

- 52 -




IE0-5E ~Y¥IW

*oN 3L¥vVd

3105 1300W

: 373HO3

tHYd

SNOILVYD131234S

............. B9y 3]

"Hdd¥

¥vg 13S 1704 - INIWLSNedy

: NO11d1¥2S30

gpeue)
28qanD

SN

Jabuly pue ooy Usamiaq 8JuRISLp BYL
‘YEO-GE-YIW weabrip UO umMoys se 33 [(N4 ®
ureigo o3 .4, POJ4 u3jJoys 4o usaybua’

- -y .Y
—= —_— 1ww‘ﬂ||mnnndﬁuAumu
v} T TTIT T
.“ “ ﬂ*
et i@
¢ , ’
| 1 [
=
B —— — | 1
4|L
e ~—— — ..N - .llu-M * |_r *
= - |
- 1
nlﬂ —
= 2] — |_1_
*,9/L 3q 30U 0 010-d N - |
( Yo
- — e s =2 | |_
-1
‘.Y, SINU US5007 = 1 M
) !
C
———
— !
‘e Y
(o P




ml %%t%\ . 31va % :Hddw ] ............ . .xm_..
fr©-S€-¥3N (4 epeued
"ON 31LY4Vd .
3105 1300W dvd 3SY3T3Y - INFWLSALAY 28qenp
: 3TI3HI3 L ¥Vd SNOILYD13103dS :NOILJI¥3S3a|
@ @~
Py
ﬁ -
. _ mﬂu‘. ./
¢l - v
T ] __
L
iy I
| 3
L - _
— 3
H "L i
= === 1 1]
—
s o
—
“YE0-GE-YIW Bulmeap U0 e =1 |
umoys se ,Q,2tun ayeuq ‘0lo-d 3yl - :
pue 4pqg SSOJD 3yl ussmiaq ,8/1 40 F
20URJR21D © ULRIQO 03 .9, I4ed 3A0Y e
‘oY M340s |euocbexay ussoo] | B —— i m— = | |
[ — \Iﬂu
o -— : — i




........... e | e e
Ys0-58 -#3aW 2 epeue)
"ON 31L¥Vd 310§ 300K £00-d SY3ONI4 - INIWLSNCQY @
25q9nD
: 3T1ARIZ : Hvd SNOILVII4123dS : NOILdIHOE30

*8G0-GE-y3W weubetp
UO uUMoys se z-d4 uoriisod ui st 48339suLd 3yl

-BuL4}S 8Y3 Wod} Bduelsip (ww/) , /L 3B 348
€00-d J0suas jo suabuij Uaym QYIZ SL IJURISLP ayul

@




G600 —SE —HYIW

‘ON 2lidvd

: T113HO3T

1 Hvd

o

3108 T1300W

SNOILVY21I23dS

.;mw:ww :31Va é&l s Mgy | :"43A
|

£00-d SY3ONI4 - INIWLSACAY

: NOLLLI¥OS3Q

gpeued
o8q3np

k\\memuuuv 3

:d\w'...l

ayew ‘g-4 uorirsod ,.dn, ul
3yl wody (um/) ¥/l 3e pau

@ nmda/ﬁ _

*YG0-GE-YIW wedbelp

UO UMOYS 52 .Y, 4BiLo2 BuLaow £q quamysnlpe sul

aJde suld uayp -Burdls
or3Lsod aq asniu sasbul 4

- 56 =




/s
T oy . 31Y0 \\ o HddY] T H3A
90-S¢ -¥IW Z epeued
[ON 3iLyvd 3105 7300W INIWLSNCay 3AvEE 28qanD
: F1N3HI3 T HYd SNOILYDIJ13dS 1 NO1LdIY2S30
I.||IHJJ|
— A ]
_— \.Ill/'l/J \ e e
0 { _ 1

- 57 =

-pabebus ade $3)edq

usym 1dsoxa ©Jeq jedq BY3} Ydno3 30U asnut sBULJlS
yoL3oe abeayedq pooh e e yomadd nok 1L} ‘PJAEMUMOp
A0 paemdn Y, 4eq 3yedq 3A0U ssaveaq jsnipe oL




Z20-5& -V

ToN 31L1yvd

3109 1300uW

+ 3T3HI3 t¥vd| - SNOILV2I4I103dS

.Q% . w|_-<o IO B

Had¥| T L U3A

$7-Sd-Sd SHOSN3S 40 INIWLSNCAY
s NOILd149$3Q

epeue)
29q3np

SIONIY

*Z # se a.npadoud awes Mojloj “jusd
~3isnfpe 404 *,9 40SUBS 2LUOAZIBL],
ayz sajenjoe ‘unua 3y} J0 pus 8yl 3e
‘yoLym ‘und Jdeq [ind ay3 sopadul 3t
¢7-0 UOLILSOd UL SL JBgMBID 3Yl UBYM

NNy 40 ON3

*Z # se Aem awes dY} Ipew sL Jusw
~asnfpe 8yl *,Q, 40SUdS DLUOA]DD[®
9Y} 4O MOPULM BY2 S$IDONUISQO UIA3|
wﬂ.m. .:...r_ ﬁOwMUC_.C. 03 mC_L...OE st :m:
JABA3| ‘ualje4 a4e suLd ayl (LB UBYM

+13S TIN4

*JBATY
ayl1 Ag p83onalsgo sL J0suss 3yl 4o
MOPULM 3Y3 usym Uo S3ubL| Q37 [O43U0D
JLUOUJIB|S Uy “UNJ J2A3| @Y} JO pus
ay3 940486 pajondisqo sL 3L 0S .Y
40SU3S 3Aow ‘asnfpe of -y, 40Suss
DLUOJ238(3 3y} SIINAYSH0 JBAS|

ayl “-uorjisod .9, 03 Bupaouw si

W8, 49ADL *Burfiey s uid B udUy

"HOLIMS L3S l¥vd

*pa3oNnLlsSqo jou ade g, pue .0,
¢ Y, S40SU3S }RDLUIOBL3 £ BYL JO
smopuLm - uotjLsod pmog 03 Apeay

-1-d UL si 49333suld ayj UsyM

- 58 -




4~ ADJUSTMENTS: (Ball lift)

kxkkkkhkkkkikk
The ball lift is a simple system based on a conveyor

principle. It works with a reducer motor 1/20, 115V.
Chains are quided by plastic slides sturdy to wearing.

BALL LIFT AND EZ-LUSTER BALL POLISHER INTEGRATED:

The ball 1ift is identical except that the motor is also
actuating the ball polisher. Moreover, a mechanism
allows each ball to remain longer than six (6) seconds
in the polisher.

- 59 -




lo-15 -¥3W

"oN 3114Yd =/ /72 TIA0W

: 3T13HI3

1 Hvd SNOILYDI41D3dS

+31va

s Y 3A

& epeue)
INFWLSArQY L4177 Tvd 20qanyD

1 NOILdIHIS3Q

- 60 -

‘a8, 3109 Y3LM
UuoLsuay 21339s ‘asnlpe 0L

‘Burynd

40 (B49 ¢} sql Ol yoead
*si1Bq 3y} dn 4L YdLum
‘saeq .Y, IBY3I OS pajsnipe
9g 3Snuw uoLsual 3139 3yl




ECHELLE :

3/~-850H0H <30

PAR:
PARTIE No.

SPECIFICATIONS
HF -45
200t
50tE

MODELES: HD-35

1

PR . Toflpn.. | OATE : 22 .

. REAR BALL LIFT ‘ »:’ ‘..' "‘.;_‘:_-*..

DESCRIPTION:
VER. © ooreesesecsmessen

Quebec
Canada

@




MATERIAL LIST

. CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

31-850404-30

CODE NO INDEX DESCRIPTION
M-0700-11 1 BALL LIFT BASE
M-0700-02-04 2 MAIN SIDE PLATE RIGHT
M-0700-02-07 3 . MAIN SIDE PLATE LEFT
M-0700-05 5 | BALL LIFT BRIDGE
p-700-13 & OUTSIDE BALL GUARD
M-0700-08 7 TOP HEAD PLATE
M—-0700-07 8 DRIVE FLATE
M—-0700-&7 o STEEL. BEARING BLOG
M-0700-07 10 DRIVE SHAFT ASSY.
M—0700-04-04 11 HEAD SIDE PLATE RIGHT
M-0700-04-07  1Z HEAD SIDE PLATE LEFT
E-0670-02 1% DRIVE MOTOR 110V.-&O0HZ
pP-700-63 14 PULLEY GUARD
M-0&E0-24 15 IDLER TENSIONER
‘M-0700-21 16 SOX 1/2" M.A. PULLEY
R-700-01 17 v 2280 BELT
M-0700-24 13 DOUBLE PULLEY 2MB33L
S0W-0700-07 19 TOP SPOCKET GUARD LEFT
SOW-0700-04 20 TOP SPOCKET GUARD RIGHT
M-0700-06 21 HAND GUARD
M-0700-10 22 40B10 IDLER SPOCKET
M-Q700~10-01 23 1/2"X.753X3/4" BUSHING
M-0700-10-02 24 STEEL BEARING
M-Q700-13 25 #40X30 1/2" MAIN CHAIN
M-0700-14 28 340 LINK EXTENDED PIN
M-0700-15 27 #40 HALF LINK
M-0700—27 2& CROSS CHAIN TRAVEL SHAFT
M-0700—12 29 MOUNT. PLATE FOR HEAD&EASE
P-700-15 30 CHAIN GUIDE
F-700-11-07 31 LEFT SIDE FROTECTOR
P-700-11-04 32 RIGHT SIDE PROTECTOR
P-700-12 &3  INSIDE REAR PROTECTOR
P-700-10 34 TOP REAR GUIDE
M-0700-1& 35 PIVOT PIN
H-03SF 36 3/32% CUTTER FIN 1"LONG
M-0700~17 37 SPOCKET GUARD
H-03% a7 5/16"16X1 3/4"H.H.BOLT
H-022 40 5/16" 1.0.FLAT WASHER
H-030 41 5/16"—-15 HEX.NYLOCK NUT
H-04ZE a2 5/16"~16X 1" H.H. BOLT
H-076 43 5/16" LOCK WASHER
M-0166 24 5/16"SPECIAL FLAT WASHER
H-072-1& 45 #6 X3/8" RH WOOD SCREW
H-0SZR 3¢ 10-32X3/4" RH SOCK SREW
- H-0248 47 3/4"0.0. X3/16" 1. 0. WASHER
", H-072-1% 48 45X1/2"RH SOCK. TRUSS SCW

- 62 -




S

MATERIAL LIST

CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

. 31-850404-30
CODE_NO INDEX DESCRIPTION

H-040 4% 5/16"—-18X1/2"H.H.BOLT
H-024 . S0 3/16"1.0. FLAT WASHER
H-097 St 3/16" LOCK WASHER
H~085" 52 10~32" HEX. NUT FLATED
M—0700-32 53 . BASE PLATE TENSIONNER

g H-026 54 " 1/2%1.D. FLAT WASHER

§ H~042 S5 5/16"—18X3/4"H. H.BOLT

§ H-0S2-34 54 5/16"—19X2"R.H.MACH. SREW

| H-035-5 57 S/16"—18 HEX.KEEP NUT
H-04&A 53 1/74%—20X1"H.H. CAP SCREW
H-023 59 1/4"1.0. FLAT WASHER
H-044 &0 1/4"-20 HEX.NYLOCK NUT
M-0700-33 61 TENSIONNER
P-700-16 62 PLASTIC GUIDE
M-0700-70 &3 TENSIONNER PULLEY 20146V
R—700~0% 64 wgr BELTING 3/8" X 44 3/&

* M-0700-72 65 PULLEY M.A. 1 1/2"X5/G"

EZP~050 &b PILLOW BLOOCK
EZP-SB0O26 &7 SHAFT AND PULLEY ASSY
EZP-027 &3 SFACER BLOCK
M-0700-33 &9 SUPPORT PUSHER
M-0700-39 70 BALL TRACK
H-050-10 71 10-32X1/4"R.H. SOCK M.SCU
M—~0700~35 72 BALL POLISHER BASE FRAME

| EZF-010 73 FAD RETAINER :

g EZP-053 74 BUFFING PAD

% EZP-011 75 RAIL BALL EXIT
S-071 74 REEL ARM SPRING
SB-0700-01 77 PUSHER
M-0700—32¢6 78 BASE FRAME PUSHER
M—0700-34 7% STOPFER
M—0700-37 80 BRACKET D”AJUSTEMENT
H-050-5 81 1/4"-20X1 3/4"FH S.M.5.
H-082-5 g2 1/4"-20 HEX KEF NUT
H-046 83 1/4"-20X3/4" H.H.CAP 5CW
H-086-3 a4 5—-32oWELD NUT SP-NR #24%
H-0S0~6, 85 1/4"-20X3/4" FH S.M.S.
H-050—-4 a6 1/4"-20X1" FH MASH. SCREMW
H-052~26 57 5/16"—-18X2 1/2FH S.M SCW
M—-0700-23 a9 BALL LEVEL RO

- 63 -






5- PREVENTIVE MATINTENANCE:
khkkkkhkkhkhhkhhhkhkdhiddhhd

Maintenance of this machine may be grouped into three
classifications:

- Mechanical maintenance;
- Proper lubrification;
- Cleanliness and good housekeeping.

MECHANICAT, MATINTENANCE

Pin string: With any normally busy house, pin
strings should be inspected daily and if showing
evidence of wearing off, shoud be shortened and
refastened and the string tension readjusted to
compensate for the shortened string. If a proper
program of string maintenance and inspection is set
up, never will a string break during normal play.
Put very simply, there is no excuse for strings in
play other than careless string maintenance.

Vibro insulators and bse plate spacer bolts

These are subject to continual violent shock and
vibration. They should be checked frequently for
tightness.

Moisture drains

Amount of play and atmospheric conditions dictate
the amount of moisture entering into the system.

Your machine is equipped with air filter which
eliminates automatically all moisture. All filter
bowls and drain legs should be checked weekly. At
no time should water be allowed to reach bottom of
filter element of machine filter bowls.

It is also very important to drain daily the

moisture from the compressor. Always prevent water
from entering into the machine.

- 64 -




e ——————— b —
S FF-B=7 : SIS
egpeugd
i+ ]
N 3U1Yvd T707 TAAOH TONVNIINIVH ONIMIS 2agenp
: 3TV3HIZ 1 Y¥d SNOILVYDI4103dS :NOILJI”DS3A
odurTmog utdusy, m AR 2
«26/01 SINN  ¥-GE0-H b A7
.9L/€ Jayse b20-H ¢ ff
WTAYG  memee Z £y ,
Butysng o13seld  Ol-1p2-d 1 Y
uoL3dLJ4osaq ! c
s31ed  X3pu

-A199a3
suing 3T JT Yooyo pue Surais syl 3uore utrd aY3 SPIIS
«anu syz Iepun dumy e =deys o3 dr3 3utals

ay3 uang -3nu pafems woaj ,&/1 1B BULIIS JJO ITD

*guTa3s 9Y3 U0 g, INU MOU B ATWIT]
a%ems pue v, Joysem sopldey dr3 SuTals syl uing

"UOT109S N0 UIOM
au1 Ino pue utd ay3 ySnoayl umop BUTAIS Y3 SPTIS

- 65 -



LUBRICATION

Proper lubrication is essential to a smooth running
trouble free machine and also for preventing its
wearing out. Here agin, the quantity of play
dictates how often and how much lubricant should be
used.

CAUTION

Use only recommended pneumatic oil No. Z-400. Many
modern lubricating oils, except pneumatic oil,
contain additives which can affect the rubber parts
of the pneumatic components and cause serious
problems.

MAIN CYLINDERS INTERNAL LUBRICATION

Use only oil Z-400 to lubricate your main
cylinders.

MAIN CYLINDER CABLE
Once a week, wipe off any dirt from cylinder cables

and oil entire length of both ends lightly with
pneumatic oil Z-400.

MECHANICAT. LUBRICATION

Every moving part should be properly lubricated
with Z-400 pneumatic oil only.

FILTER ELEMENTS

Filter element on pressure regulator and main air
lane filter can be cleaned by washing in a solvent
such as "Varsol". We recommend that they be
replaced when solvent cleaning is no longer
effective.

CLEANLINESS AND GOOD HOUSEKEEPING
Machines must be kept free of dirt, dust and excess
of 0il. A clean machine is a well cared for

machine, and will give good service, and trouble
free operation.

- 66 -




®

- 67 -

ECHELLE :

PAR:

PARTIE No.

- 351

SPECIFICATIONS

MODEL 201E

DESCRIPTION:

SENSOR  PARTS

OATE ¢ Lm T

APPR.:




-5 -4

"ON 3JiLHvd

: 3173H03

1 HVd

3102 1300W

SNOIL1V21d103dS

IW - 31v0 §| wggy | "¥3IA

SLldvd SNTHOVW

1 NO1Ld1H3530

gpeue)
29ganp

SNV

Z

- 68 -




S5 -d

‘ON 31LYvd

: 3ITIIHI3D

/e

T3G0W

tHYd SNOILV2i4123dS

%%I“ :31va

SLYYd 31¥7d 3Svd INIHOVW

1 NOLLd1H2830

gpeued
23qanp

SIANBY

W

BOE,

- 69 -




——
i
m
=

WO 0O N Ot B R - ‘

CODE

M-01

M-02

M-5
E-810
A-19
H-32-E
H-46
H-23
H-95
H-82
M-55
S-71
M-100-C
H-27
H-11
SUB-5007
5-76
SUB-7000
S-80
P-17
H-10-A
H-6
H-45
H-44
M-16
H-42
H-96
H-22

PARTS LIST FOR P-35-1

MODEL 5@1E

DESCRIPTION

- sensor side plate - right

sensor side plate - left

sensor front plate

micro switch

valve 1/8" p. 3 way miniature

1/2" X 1/4" roll pin - spring pin
1/4" - 20 X 3/4" hex. head cap screw
1/4" clear I.D.

1/4" lock washer

1/4" - 20 hex. nut plated

relatch spring bracket

reel arm spring

second. latch and relatch sheave spring
3/8" 1.D. spacer washer

174" “E" ring '

pull cable assembly

buffer spring - pull rod cable

cam assembly

sensor 1ift cam spring

sensor cam push rod bushing

1/2" 0.0. "E" ring

3/8" "E" ring -

174" - 20 X 1 3/4" hex. head cap screw
1/4" - 20 hex. cap nylock nut
headpin string guide ~ front

5/16" - 18 X 3/4" hex. head cap screw
5/16" lock washer

5/16" clear 1.D.

- 70 -




r_____________————————————————————————______W444f

ITEM
29
30
31
32
33
34
35
36
37
38
39
40
a1
42
43
44
45
46
47
a8
49
50
51
52
53
54
55
56
57
58
59
60
61
62

CODE

H-80-A
H-80
H-43
SuB-5009

-M-267

PT-226
H-63-D
H-8
M-27-B
P-233
SUB-5011
M-80
H-14-A
P-6
P-6-A
H-100
H-72-A
H-50
M-12
M-33-A
P-32
SUB-5015
p-22
P-20
M-35
M-32
P-9
577
P-5

P-3
H-32
5-72
M-31
H-29

PARTS LIST FOR P-35-1

MODEL 561E

DESCRIPTION

5/16" - 18 hex. nut
5/16" - 18 hex. nylock nut
5/16" - 18 X 1/2" hex. head cap screw

sensor sheave assembly large black wheel

second latch return spring pin
sensor cam push rod block

1/4% - 20 X 1/2" long cup set screw
1/4" self locking push on

reel spring and buffer shaft

reel arm - buffer tube

reel arm assembly

sensor cross shaft

3/8" 1.D. "C" ring heavy duty

sensor internal string guide - front
sensor internal string guide - rear’
9-32 X 1/2" metal socket screw

# 8 X 3/4" R.H. metal screw

1/4" - 20 X 1/2" hex. head cap screw
metal brake plate

trip arm - full set switch

bearing - full set and reset trip arm
brake arm assembly

sensor and brake arm - end spacer
sensor hook and brake - center spacer
top brake wheel sector

second latch

sensor hook

sensor attitude spring

sensor 1link

sensor finger

3/16" X 7/8" rool pin - spring pin
sensor finger seating spring

sensor trip and 1ift arm

174" 1.D. spacer washer
- 71 -




PARTS LIST FOR P-35-1

. MODEL 501E
ITEM CODE. , DESCRIPTION
63 P-31 sensor cam roller
64 p-28 nylon wheel
65 p-23 nylon wheel - end spacer
66 H-27-B 3/8" flat washer special
67 : M-81 " nylon wheel and cam shaft
68 M-2700 reel arm buffer
69 A-132 _ model 34 ¢. cam operator
70 A-56-B buna gasket
71 A-118 10/32" X 1/16" hose fitting
72 ' M-6 - part set valve bracket
73 . M-28-B micro switch support piate
74 ' H-52-C 1/8" X 1" self tapin
75 © M-28-C " full set micro switch bracket

)

- 72 -




" CODE

M-001
M-002
M-286-B
H-72-A
SUB-2120
M-213
H-46
H-95
H-23
H-82
H-58-F
P-26-A
H-14-B
M-4-8
MT-265
P-15-A
H-35-F
H-83-B
H-77-A
M-191
RB-39-A
M-4-A
P-34-B
H-40
H-22
H-96
H-80-A
P-11-A

PARTS LIST FOR P-35-2

MODEL 5@1E

DESCRIPTION

- main frame side plate - right

main frame side plate - left
string trough

48 X 3/4" R.H. metal screw
drawbar assembly

drawbar stabilizer shaft

1/4" - 20 X 3/4" hex. head cap screw
1/4" Tock washer

1/4" clear I.D.

1/4" - 20 hex. nut plated

1/4" - 20 X 2" eye bolt

drawbar stabilizer - end spacer
3/8" 0.p. "C" ring

relatch pull bar adj. rod

drawbar guard brake sector trip block
trip block - brake sector pull bar
3/32" cutter pin 1" long

coupliing 3/8" N.C.

3/8" - 16 hex. cad plated

pull bar stop collar

rubber grommet

relatch pull bar

pull rod support )

5/16" - 18 X 1 1/2" hex. head cap screw

5/16" clear I.D.
5/16" lock washer
5/16" - 18 hex. nut
second latch pull bar

- 73 -




PARTS LIST FOR P—35-2

! MODEL 5@1E
;. ITEM CODE DESCRIPTION
: 29 H-99 3/8" lock washer
| 30 H-27 3/8" 1.D. spacer washer
é 31 ﬂv41 5/16" - 18 X 1 1/4" hex. head cap screw .
é 32 P-34 pull rod support
g 33 M-29-A second latch pull bar
? 34 P-4 relatch cylinder loop
35 A-12-E cylinder 1/2" bore X 1" stroke
36 SUB-2300 1imit valve assembly
37 H-42 5/16% - 18 X 3/4" hex. head cap screw
38 H-80 5/16" - 18 hex. nylock nut
39 H-39 5/16" - 18 X 1 3/4" hex. head cap screw
40 H~-39-A - §/16" - 18 X 2" hex. heéad cap screw
41 M-102 hoist cylinder pulley sleeve
43 M-7 main cylinder cable tensioner
44 p-8 hoisting cylinder pulley
45 H-44 1/4" - 20 hex. cap nylock nut
46 H-59-C 174" X 1" "U” bolt
47 M-20 cylinder "U" bolt plate
48 M-168 cable tensioner external washer 1 5/8"
49 M-203 top cross tie - main frame rear
50 M-8 main f}ame rear spacer - bottom
5] SUB-5003 main cylinder assembly
52 R-15 rubber grommet
53 M-99 sensor finger stop bar
54 H-8 1/4" self locking push on
55 M-92 majn frame cross rod
56 P-232 reel arm back stop tube
57 H-42-A 5/16" - 3/4" X 24 hex. head cap screw
58 . M-504 Tocking plate 5/16" - 18 T.N.
59 M-166 cable tensioner external washer 1 1/8"
60 SUB-0501 retarder valve assembly
61 RB-39 rubber grommet

- 74 -




PARTS LIST FOR P-35-3

MODEL 5@1E
ITEM " CODE , DESCRIPTION
1 5H-10 - bottom base plate peinture
2 5K-11 top base plate peinture
3 54-12 machine plate peinture
4 M-001 main frame side plate - right
5 M-5 . sensor front plate
6 H-42 5/16" - 18 X 3/4" hex. head cap screw
7 H-96 5/16" lock washer
8 H-22 5/16" clear I.D.
9 H-81 5/16" - 18 tee nut
10 H-70-A #£12 X1 1/2" F.H. wood screw
1 H-39-A 5/16" - 18 X 2" hex. head cap screw
12 M-168 cable tensioner external washer 1 5/8"
13 M-47 rear pin string gquide
14 H-72-A # 8 X 3/4" R.H. metal screw
15 H-80-A - 5/16" - 18 hex. nut
16 ’ "U" bolt plate 3 1/4"
17 H-78 1/2% X 20 hex. nut cad plated
18 SUB-5012 " pin bumper sheave assembly large wheel
19 H-59-A 5/16" - 3 1/4" "U" bolt
20 M-41 pin bumper bolt
21 R-10 pin bumper
22 P-33 : string guide bushing
23 H-58 5/16" - 18 X 6" eye bolt
24 H-39 ‘ 5/16" -~ 18 X 1 3/4" hex. head cap screw
25 M-78 base plate spacer bar - main frame post
26 H-61 5/16" - 18 X 3/4" long cup set screw
s 27 R-14 ' vibro insulator
) 28 H-53 5/16" -~ 18 X 1 1/2" carriage bolt

- 75 -




PARTS LIST FOR P-35-3

MODEL S501E
ITEM CODE DESCRIPTION
29 . I-34 main cross supporting pipe
30 - 1-1 ‘ 10-7 - 174" tee kee klamp single
31 H-37-H 3/8" - 16 x 2 3/4" hex. head cap screw
32 H-99 3/8" lock washer
33 | 1-24 97-7 set screw
34 H-21 3/8" clear I.D.
35 M-400 mounting washer
36 M-370 short mount foot
37 H-89 3/8" - 18 unistrut spring nut
38 H-68 5/16" x 1 1/2" lag screw
39 M-450 unistrut bar
40 I-16-8 77-7 plastic knob
4] M-380 | Tong mount foot
42 H-58-B 5/16" ~ 18 x 2" eye bolt
43 . heso 5/16" - 18 hex. nylock nut
44 P-13 pin centering ring
45 H-54 5/16" - 18 x 1 3/4" carriage bolt
46 © H-24 3/16" clear 1.D.
47 H-20 1/2" clear 1.D. flat washer

- 76 -






CODE

MEI-35-1
SUB-0501
SUB-2120
SUB-5008

SUB-5003
SUB-5011
SUB-5012
SUB-5015
SuUB-5017
SUB-7000
BT-3
BT-4
BT-13
A-10
A-10-C
A-10-G
A-10-H
A-23
A-30-C
A-31-A
A-41
A-46-A
A-54-B
A-57
A-58
A-74
A-151
A-153
A-162
A-170
A-171
A-172
A-172-A
A-172-B
A-301
A-303
A-305
A-306
A-308
A-309
A-340
E-31
H-2

H-6

H-7

PARTS LIST FOR FOLLOWING PAGES

DESCRIPTION

CORD MAINTENANCE

RETARDER VALVE ASSEMBLY

DRAWBAR ASSEMBLY

PIN BUMPER SHEAVE ASSEMBLY SMALL BLACK
WHEEL

SENSOR SHEAVE ASSEMBLY LARGE BLACK WHEEL
RELL ARM ASSEMBLY

PIN BUMPER SHEAVE ASSEMBLY LARGE WHEEL
BRAKE ARM ASSEMBLY

SENSOR SHEAVE ASSEMBLY WHITE WHEEL
CAM ASSEMBLY

HOW TO INSTALI. CYLINDERS - MODEL "C"
HOW TO REPAIR SUB-5003 - TYPE "C"
REGULATOR REPLACE PARTS

CYLINDER 1 1/8" X 37" STROKE CABLE
LIP SEAL FOR PISTON

"O* RING FOR PISTON 1/8" X 7/8"
CYLINDER PISTON 2.650"

1/8" P. FLOW CONTROL - 2 WAY KNOB ADJUST
DIAPHRAGM WATTS

DRAIN 1/8" M.P.T. (PLASTIC KNOB)
1/8* - STREET ELBOW

10-32 BARB 1/8" HOSE

PLUG HEX. HEAD 1/8" M.P.T.

1/8" I.D. AIR HOSE

1/4" M.P.T. 3/8" HOSE

UNION 1/4" M.P.T. 1/4" F.P.T.

POPPET VALVE 2 WAY 1/8" PT

BALL ACTUATOR

STANDARD GAUGE

FILTER REGULATOR

MOUNTING BRACKET

METAL BOWL FOR A-170

HEAD FOR A-170

FILTER FOR A-170

POLYETHYLENE SLEEVE 3/8"

NUT SLEEVE ASSEMBLY 3/8"

MALE CONNECTOR 3/8" X 1/8" PT

MALE CONNECTOR 3/8" X 1/4" PT

MALE BRANCH TEE 1/4" X 1/8" PT

MALE ELBOW 1/4" X 1/8" PT

POLY FLO TUBING 3/8" 0.D. (BLUE)
HOSE CLIPS

1/2" GRIP RING

3/8" "E" RING

EXTERNAL "C" RING

- 77 =~




CODE

H-10
H-11
H-13
H~14-B
H-14-C
H-21
H-24
H-26
H-29
H-30-A
H-31-A
H-32-C
H-35-C
H-42-A
H-44
H-46-A
H-50-B
H-66
H-72-B
H-80
H-82
H-85~A
H-95
M-11
MT-14
M~15
M-15-A
M-19
M-22
M-42
M-43
MT-43
M-76-A
M-77
M-98-A
M-100
M-100-A
M-100-B
M-101
M-166
M-192
MT-204
M-212
M-213
M-501-A
M-502

DESCRIPTION

3/16" SELF LOCKING PUSH ON

1/4" "E" RING

3/16" "E" RING

3/8" 0.D. "C" RING

1/4" I.D. "C" RING HEAVY DUTY
3/8" CLEAR I.D.

3/16" CLEAR I.D.

1/2" I.D. SPACER WASHER

1/4" I.D. SPACER WASHER

3/16" I.D. WASHER FOR POP RIVET
3/16" X 1 1/4" SPRING PIN

3/16" X 3/8" ROLL, PIN - SPRING PIN
1/8" X 5/8" RIVET

5/16" - 3/4" X 24 HEX. HEAD CAP SCREW
1/4" - 20 HEX. CAP NYLOCK NUT
1/4" X 20" X 1"

1/4" X 5/8" SOCKET CAP SCREW
5/16" X 3/4" LONG SHOULDER SCREW
3/4" X 8" F.H. WOOD SCREW

5/16" - 18 HEX. NYLOCK NUT

1/4" - 20 HEX. NUT PLATED

10-24 HEX. NUT CAD PLATED

1/4" LOCK WASHER

STORAGE REEL AXLE PIN

SENSOR CAM PUSH BAR

SHIELD CORD SHEAVE

PULL - 1 SHEAVE - LARGE

TOP BRAKE WHEEL BRACKET

RELL ARM

SPRING STORAGE REEL

PIN BUMPER SHEAVE

PIN BUMPER SHEAVE

TOP BRAKE WHEEL AXLE PIN (SLOTTED)
DRAWBAR

DRAWBAR SHEAVE PIN

FRONT AND BUMPER SHEAVE AXLE
DRAWBAR SHEAVE AXLE

PIN BUMPER SHEAVE AXLE

FRONT BUMPER SHEAVE

CABLE TENSIONER EXTERNAI WASHER 1 1/8"
SENSOR CAM PUSH BAR STOP COLLAR
SENSOR LIFT CAM PULL SPRING LINK
DRAWBAR STABILIZER

DRAWBAR STABILIZER SHAFT

SOFT SET DELAY FRAME

SOFT SET TRIP ARM

- 78 -




CODE

M-504
P-1-A
PT-7-R
P-10
P-14
P-16
P-16-A
P-25
P-26
P-26-A
P-27-A
PT-86
P-231-A
R-11-A
5-71
5-74
S5-75
SUB-510-A
SuB-7071
Z-399
Z-400

DESCRIPTION

LOCKING PLATE 5/1i6" - 18 T.N.
DRAWBAR SHEAVE PLATE

SENSOR LIFT CAM

BRAKE WHEEL ARM —

SHEAVE PULLEY BIN BUMPER

SHEAVE PULLEY SECTOR

SHEAVE PULLEY DRAWBAR (INJECTED)
INSIDE BUSHING - DRAWBAR SHEAVE
STORAGE REEL ARM BUSHING
DRAWBAR STABILIZER - END SPACER
SPACER BUSHING DRAWBAR SHEAVE
DRAWBAR STABILIZER - GUIDE BUSHING
SOFT SET SHOE LONG

UPPER BRAKE WHEEL

REEL ARM SPRING

STORAGE REEL SPRING

LIMIT VALVE SECOND LATCH QUADRANT SPRING
CYLINDER HEAD CABLE ASSEMBLY
REPAIR CABLE ASSEMBLY

SILICONE GREASE TUBE - 8 OZ.
PNEUMATIC OIL

- 79 -




\Q-W;Q - m.M/ epRUBYD
‘oN 3ll¥vd
3102 T300W AgW3SSY JATYA Y30YYL3Y 28qanp
: 3TI3HI3 T YVd SNOILYD14103dS : NOI1did3830

1)

- 80 -




ezie -5

*ON 3i1d¥vd

r%lw + 31v0

B 0, o et sy ] e n.mw>
2z

310¢ 300K

T Hvd

SNOLLVYIIdI034S

A1W3SSY HyaMYdd
: NOLLdI¥IS30

HERD
hor g

[

|

H
—

- &1 -




5005 -85 epeued
‘N 3ILYYd 3107 T300K Mg ATAW3ISSY JAVIHS d3dWNd 28qanp

. 3113H03  uvd SNOILYDI4193dS : NOILdIHIS30

. gt

y-H .
N , . 00L-N

. _ﬁ | o G
H-3¥-H
TJ/

“¥i-d

- 82 -




Ty | e
b00s -85 Va4 gpeue)
oN e 310 1300W “M'9 AI9W3ISSY 3AYIHS UOSNIS | oaqanp
+ 3T3IHIZ 1 Hvd SNOILV2i4103dS 1 NCIL4I¥I53d
v
00L-N
: -
I/ — 3-G&-H
10L-W
L~
9l-d

- 83 -




oS -85

‘ON 2iidvd

SRk E

1HVd

3107 1300W

SNOILVYJidI33d5

Ty 3

ATEWISSY WYY 1334

: NOILJIHIS3C

gpeue)
29qony

-

- 84 -




—l

LR

B9p-H

S RFw)

.............. % ..I..”..% .w.—.do :...Eﬂ: :'Hdd¥ [ .IM)
2/05 -4 epeUR)
"ON_311Yvd 3102 1340W MM S
MM ATBWISSY JAYIHS Y3dWNd 29qanp
: MJJNIUM L HVd mZO_PQU_m_UM&m : NO1LJIHO53a
9¢-H
v-H N :
a-001-

w B5 -




............. Do aa| I Cuaa|
—S/08 -5 gpeued

“ON 311¥vd 3102 300K AIEHISSY WY 3VHE | 5aganp
: ITIFHOI : ¥vd SNOILYI131234S :NOILdIHDS3Q

- 86 -




.......... Q%‘P.W: : 31v0 .\\\@L. s "Hdd¥ ertetenravaarareares : .xw_) W
Z/0S - S epeued 3
“ON 311¥Vd 3102 T300K "M'M ATEW3SSY FAVIHS dOSN3S 28qanD w
: 3773H23 : ¥Vd SNOILVD14123dS : NO!ILdI¥DS3C 3
ga-001-nN
N /]
N
WV.I t
P~
o0
H
==
- i 7
JoH | y-97-H
L)f
y-9l-d




%%vl% . 31v0 \\%J CHddY | T 3N

SN

Q%m - mvr«\Vl epeue?d
ON 3tlyvd 3107 13Q0N ATWISSY WD 28qanp
: 3T3IHIZ T HVd SNOILVY 21410348 1 NO1LdI¥2S3Q
El-H-

T

- 88 -




2048 ~

epeue
oN 3LV 3102 1300 378Y) PEUE
) ¥IANITAD 3HL NO NOISNIL ONILSNCAY 2aganp
: ATNFHIZ : HYd SNOILY2id4103dS NQILJIHOS3G

~J3y30UE Juo 03 [3||eded ade J3pullAd dy} pue
31qed 3y3 Jeyl aJns ayew o3 4apu}|Ad Y3 Isnfpy

. SINVIOAWT AU3A
*666-7 # 3seaJb auool[}S pusuwoddd A[ybly M 3{nsad

J3339q ® Joi ¢ (40 2jrewnaud ypM a3edjsqnl pue 3sest
3Y3 30 ¥99M © 30UO $ILQED IURYIUNOJ URALD AseA(d

{INYIHOJWL

*azeld spts 3yl
wod) yout MN\~ 1) 4ley pue U0 JO UNWIXEW B JOi
«8, UoLILSod 03 Y, Yopjisod wesy 3{qed Iy 3IAow
pLRoYsS SULYIewW Y3 L0 JBIUID Y] SPJEMO]

alqed ay3 Bupiind *sqf ¢ jo uvoisual v (T

19431 Jadoud
3y3 v 13s IQ SN Iupyoew
ay3 uo aJanssadad Jpe ayl (1

- 89 -

. $SNOILJNYLSNI

9 KOLLISOd




o -/

*ON 3Jilyvd

$ 3T13HO3

T HYd

310° 73004

SNOILVYI14123dS

sase ..:...%. “—...Q s quQ v HddY ..'..-..a.....-..-.... . .mw_)

-

gpeued
ndu IdAL - £005-8NS YI¥d3y 0L MOK QQQWBG

1 NOILdI¥IS30

*|addeq ay3 U0 Y-0lS-9AS PPAY 3y} MAIDS

‘auepldodut 350l Sk SLUL

'seas ayl

3S43A34 40 2bewep 03 J0U 3Ans Iyew pue |3ddeq

ayy apisul uojsid sy ‘aded |eLdads Yl ‘aoe(day

$00y-Z 110 Y3l uoysid sy3 A{asdodd =3edtaqn]
JojaueLp Syl a4ns Iyew ‘paialdwod S} AJOM SLY} UBUM

gg-y Butrdnod ayy Guimadas Aq peay Mau 2yl Xid

TLOL-ANS

[}

$,GLL* | paadxa j0u saop uo3sid ayy jo

*430NIHA

ucowmvg ay3 ojut

1 37843SSy-3d 0L MOH

*q5-y Burldnod
ay3 masosun pue Apuaty uoysid ay3 plof -

¢ (asdeq 2y wmouy uoysid Y3 1o axeL -
€ [3JJRQ U3 WOJJ PRAY 9A}3DAJIP BYI MALISUR -

TY3GNITAD 3HL FINYWSIQ OL MOH

*QN3 3NO LV 85-V INITdN0D IHL ONv 378¥J IHL 30ATINI LL0L-ans ¥
-QN3 HOVI LV 85-Y SONITJNOJ FHL NV 378v) 3HL ‘QV3H IHL S3CNTONI ¥-0L5-9nS ¥

.7@% -a/ ._\_.Q-aw/

0-01G-anS

Y

X

Q-Q.a/ @é.q./

ey

COiZZT T ==

ey

-
=
o ‘w30 piw

- 90 -




..:.:...:%%.“.ﬁ: : 31va .......§... u”.mmﬁq ................... . .N—W>
&/ ...\%_ epeue)
ON 3y 310 27300W SLY¥Yd 30Y1d3Y YOLYINOR | saganp

: 3173HI3 1 Yvd SNOILVYD14103dS . 1 NOILJINDS30

(1M08 911S87d) 3nDILSHld N3 109:9-0€-Y
(1IM09 TYL3IW) TBLIW N3 109: 2Ll

— Y:1€:8

0 O maE
{
i ;
UL

0-08-4 1M —

o1 -




S-28bb-h10¥ -85

TN 31LYYd

: 3113HO3

tHvd

316 1300W

SNOILVYD14103dS

m%..\ 1310

..:..Q\\‘.\ﬁw".xmmq R Ty

INTYA NIYW NId JAId

: NOILJIYDS30

epeuR)
29q9nD

SNV

2

- 92 -




. MATERIAL LIST

FIVE PIN MAIN VALVE ASSEMBLY

SB-A(014-9982-5

CODE_NO INDEX DESCRIPTION
M-014-9982-5 1 MOUNTING PLATE MAIN VALVE

g A-014-9982 2 VALVE MFH 5 1/8" FESTO

[ A-014-6718 3 MSFW 24AC SOLENOID FESTO

' A-014-4450 4 VALVE MFH-3 10/32" FESTO
A-041 5 STREET ELBOW 1/8"
A-073 6 ADAPTOR 1/8" M.S. 1/8" F.
A-313 7 MALE R/TEE 1/4" OD 1/8" MPT
A-308 8 MALE BRA. TEE 1/4" X 1/8" PT
A-309 9 MALE ELBOW 1/4" X 1/8" PT
A-304 10 MALE CONNECT 1/4" X 1/8" PT
A-302 11 NUT SLEEVE ASS. 1/4"
A-300 12 POLY. SLEEVE 1/4"
A-330 13 POLY. FLO TUBING 1/4" BLUE
P-014-9982 14 SPACER BLOCK MOUNT. PLATE
H-023 15 1/4" I.D. FLAT WASHER
H-044 16 1/4"-20 HEX NYLOCK NUT
H-072A 17 #8 X 3/4" RH SOCK WOOD SCW
H-086-2 18 6/32 WELD NUT SP-NR # 241

| H-052D 19 6/32 X 1" RH SOCK MACH SCW

: H-024 20 3/16" I.D. FLAT WASHER

- 93 -



T06~-T0%-10¢ STAQOW NO OILVAOLAV SI SYAANITAD NIV dHL A0 DNITIIO "d°N

_ PT®TF STY3 Ut
uxTy pezrreroods v Aq Jossaxdwood a8yl Io9Yd

‘€T

zossoxdwos ITe 9yl JO I93TTI 9yl sbueypd

A

Hmwdﬂm oysy =bueyo zo uUeIT)

"TT

zossexdwoo ay3 ur T1TO bueyp

0T

_ sI01eINsSUT
0IqTA 9yl Noeyo pur smaxos TTe IUBTL

(z-1a eos) sxeputTLd
UTEW Y3 U0 UOTISUD] sSaTqed syl Yooy

=94 -

wolm gsda1Tnd
a1xe pue sixed Butaow [Te® FO IFPYS TTO

ATquesse
zodumqg pur ATqUWSSSE 29ARSUS IOSUSS TTO

TeAST TTIO }o2ys pue juel Iossaxduod psaTd

IITT 1TRq TTO

(c006-90S) soTqes IepulTAD uTew TTO PuUR UBSTD

sbutays 3snipe pue yoayd

£00S-9NS ISPUTTAD uTRW TTO

ATTIYHEA

SHINOH €
AHHIAH

ATHINOR

ATAHEM| ATIVA

SHHLLIESNId OILVHNUENA

LHVHD ONINOZ

aN¥Y ONI'TIO -




